

**CONFIDENT AMAZE, TRIVANDRUM****CUBE TEST RESULT**

SL NO	DATE OF CASTING	DESCRIPTION	GRADE OF CONCRETE	PERMISSIBLE COMPRESSIVE STRENGTH (N/mm <sup>2</sup> )		CHARACTERISTIC COMPRESSIVE STRENGTH (N/mm <sup>2</sup> )	
1	12/03/26	THIRD FLOOR ROOF SLAB	M25	16.66	25	21.62	28.67
2	13/03/26	THIRD FLOOR ROOF SLAB	M25	16.66	25	22.5	27.03
3	18/03/26	GROUND FLOOR COLUMN-TOWER 2	M35	23.33	35	25.33	37.03